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tfli At 18650-2S1P 7.2V 2000mAh 14. AWh
P Chinese
Name of Sample | & 5 Lithium Ion Battery 18650-2S1P 7.2V 2000mAh 14. 4Wh
English
o5 1118050218
Sample No.
& de i 4 SN A PR A
E T A
Consignor /
ALy T T IR TR A B 7
Manufacturer Huizhou HeYing Electronics Technology Co., LTD.
A ik BeGHE GeTRERwEMmmaiscy R s Tm)
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Test method DANGEROUS GOODS”™ Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 38. 3
AR AR B (KT R BRI R AT
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS "Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3
: W " ik )
A’#““ 4L TSR R 5
i Blue Plastic film shell
L & %, A
H i 8 2018-05-21 it 8 4 2018-05-25 ~ 2018-06-22
Accepted Date Test Date
BRI B T BEASAEL ; FAGAR; sl ; phsli; AR RS diile; i 70 ol SR
S Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
SR8, ZFFRMEERAE CETRERTTEMm L
ST/SG/AC. 10/11/Rev. 6 38. 3FrAEE,
) a4 The sample has passed the test items of UNITED | ons on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests
Conclusion 38.3
A I
& R 4l Rechargeable Lithium Battery. /
v
Comment
iR LR / B S A
Consignor 511400
Address Post Code
B % K WA ﬂl’ 4% Y] ﬁ +.
Approver: | Checker: Compiler: 0’
R4

Title: S TR (Vice chief engineer)
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b - P +
2 AR A B LA AR ERBATATHS o) 4k R P &z
N Name of Test Standard requirement or The .
0. s Clause' Number of Stardsrd Test Result | Conclusion | Remark
T'{.%Hs‘l (T B B Bz Sy 1S %ﬁ;ﬁ%llﬁiﬂi
N FAY ST/SG/AC. 10/11/Rev. 6 38.3 RET. | WL 1
1 Eiﬁﬁﬁu UN Manual of Tests and Criteria ;n;(ifﬁf\ppnndix 1 Lk /
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.1 i ) Passed
simulation sse
BAH CET R REmmanes R b
SR FY ST/SG/AC. 10/11/Rev. 6 38.3 BT 2 | WpHE 2
92 i UN Manual of Tests and Criteria Sec Appendix 2 {:}-;ﬁﬁ. /
Thermal test  |ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.2|7° ’ Passed
BEOH CEFRRER I Emm s R MR
$REh FNY ST/SG/AC. 10/11/Rev. 6 38,3 WIT.3 | Lk 3
3 . 3 UN Manual of Tests and Criteria o indix o =
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 568 st 3 P;fi d /
BA N (TR R Em R R AR
i FH) ST/SG/AC. 10/11/Rev. 6 38.3 RIET. 4 W 4
4 UN Manual of Tests and Criteria See | S Fas
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.4 [2c¢ ppendix 4 P :;ﬁi d /
1%‘51;, (T e R E M A E ﬁtﬁ%ﬂ%ﬁl
) FY ST/SG/AC. 10/11/Rev. 6 38.3 RYT. 5 W 5
5 iy UN Manual of Tests and Criteria é‘t—:[l}f Appendix § ey /
External short |s1/s6/ac. 10/11/Rev. 6 Section 38.3 Test T.5| : Sl
; = Passed
clrcult
BT E CR T IR it uh R AR
il Tl ST/SG/AC. 10/11/Rev. 6 38.3 RET.6 | Wk &
6 = UN Manual of Tests and Criteria Qo fe R A
Impact ST/SG/AC. 10/11/Rev. 6 Section 38,3 Test T.6 | ¢ Appendix 6 P-Zlfﬁd /
u}mm CRTFfaR Rz S M s Eﬁ%ﬂnﬁ:?ﬂ!
RO FEY ST/SG/AC. 10/11/Rev. 6 38.3 RHT. 7 W 7
7 AR UN Manual of Tests and Criteria :?jﬁ Appendix 7 A 7
Overcharge ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.7| ‘ Pa‘%c d
e GOl i yiair s sy
4, T ST/SG/AC. 10/11/Rev. 6 38.3 WIT.8 | KL 8
8 ; UN Manual of Tests and Criteria o, R A5
Forced discharge |s7/s6/ac. 10/11/Rev. 6 Section 38.3 Test T.g | CC ‘Ppendix 8 p;‘;fﬁd /
IS BB R 21°C-23°C ; SRRV : /%
: Ambient temperature:21°C-23°C;Ambient humidity:/%
Test Environment
Condition
Keml A B j
. Test Item
A ORBHA, e o
Subcontracted Test SOERT | B / R /
Condition Subcontracted | Name Post Code
Laboratory ok / w15 .
Address Tel

.
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B 1 BRAE LA | oA
No. Name of Test Items Altitude simulation
.2, FE 2k A KEEH] Before RIEJE After FERE FhwE |
Y5 Sample Status RE | FABLE| RE | FHELE | Mass Loss| Residual |
Sample Mass ocv Mass oCcv OCV  |Other
No. g A% g A% % % Event
001 | ooyt | 88.7483 | 8.39 | 88.7496 | 8.37 0. 00 99.76 | ©
002 | oppoik® | 887133 | 8.37 |88.7147 | 8.35 0.00 | 99.76 | o
003 | yercmd%® | 88.6208 | 8.34 | 88.6230 | 8.33 0. 00 99.88 | o
004 | oyt ®® | 88.6463 | 8.36 | 88.6477 | 8.34 0.00 | 99.76 | ©
005 | socrcpiisit | 88.8655 | 8.35 | 88.8668 | 8.33 0.00 | 99.76 | o
006 | socnerpiini® | ss.5884 | 8.35 | 88.5898 | 8.30 0. 00 99.40 | o
007 | soomercri®® | 88.5046 | 8.39 | 88.5082 | 8.38 0.00 | 99.88 | o
008 | seroroiekt® | 88.8424 | 8.36 | 88.8150 | 8.35 0.00 | 99.88 | o
;L - ]\ ,fxl-:, Ii: This Sp:llceuni IL'L;:;Lkinnal ly

Fix: LR V-IRA D-AHR R-20E F-ARK 0-R#R. LRA. LMK, LHE. LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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F% 9 AR B & A EESREN
No. Name of Test Items Thermal test
‘ . RIEH] Bef RIEE Aft
#a | Mg |l Dol MEE A | g g k| Al R
f,ﬁ]"%‘ Sample Status }B‘ff ﬂ‘ﬂ@%&. }ﬁi FF2&-9,JE | Mass Loss| Residual %%\
Sample Mass oCcv Mass ocv OCV  |Other
No. /g v /g Y 1% /%  |Event
001 | yerori®®e 887496 [ 837 | 88.7346| 8.22 0.02 | 9821 | o
002 | joeirds 1887147 | 8.35 | 887012 8.20 0.02 | 98.20 | ©
003 | okt 1886230 | 833 886170 8.20 0.0 | 9844 | o
004 | oplpEdhl o 188.6477 | 8.31 | 88.6328 | 8.20 0.02 | 98.32 | o
005 | serepoafi® | 88.8668 | 8.33 | 88.8535 | 8.20 0.01 98.44 | o
006 | soeicm®f® o 188.5808 | 8.30 | 88.5750 | 8.17 0. 02 98.43 | o
007 | sporerriare | 885082 | 838 [ 88.4979 [ 8.22 0.01 98.09 | o
008 | spcvepgerri | 88.8450 | 8.35 | 88.8335 | 8.20 0. 01 98.20 | o
\) 1o 2|This space intentionally
ATFZEE "left blank
HiE: L V-IRA DMk R-2RE F-RK 0-REk. LBA. A LA, LAEK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Iiirc O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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NO. 1118050218

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

5/11
A% ; BAAE LA | HE
No. Name of Test Items | yibration
Ha | HaRA W Bofore | BB A g5k | Mg | A
%5 Sample Status RE FRwE| JE FF3& @, /& | Mass Loss | Residual | 30
Sample Mass ocv Mass ocv OoCcVv Other
No. /g AY /g AY /% 1% Event
001 | jopcroi®t o |88.7346| 8.22 |[88.7396 | 8.21 0.00 | 99.88 | o
002 | ookt o |es.7012| 8.20 | 88.7060 | 8.20 0.00 | 100.00 | o
003 | qrudRh o |8s.6170 | 8.20 | 88.6179 | 8.19 0.00 | 99.88 | o
004 | oo ras Rt o |88.6328 | 8.20 | 88.6393 [ 8.19 0.00 | 99.88 | o
005 | coverocarit 888535 8.20 |88.876 | 8.19 0.00 | 99.88 0
006 | oo mrcisi® 885750 | 8.17 | 88.5790 | 8.17 0.00 | 100.00 | o
007 | sponiom®k® - 188.4979| 8.22 | 88.5013 | 8.21 0.00 | 99.88 | o
008 | soeiiosA o 188.8335 | 8.20 | 88.8382 | 8.20 0.00 | 100.00 | o
Lk e i
ik L V-RA D-AHR R F-RK 0-LiR. RRA. AMA. R, A,

- A B

P ]



LA TR AT
ol - S

SRICI Testing Centre Test Report— Appendix 4

NO. 1118050218

6/11
5 A AR B & AR ity
No. Name of Test Items Shock
s a2 ) AL
I B f e j:. Aﬁ =3
42 Sample St;;us BE | FAmwE| BE F-#&d, )& | Mass Loss | Residual | 3
Sample 3 Mass ocv Mass ocv ocv Other
No /g A% g A% 1% 1% Event
001 | joyenre® | 88.7306| 821 |88.7304 | 8.21 0. 00 100.00 | o
002 | jirmasie | 88.7069 | 8.20 | 88.7066 | 8.20 0.00 | 100.00 | o
003 | overeind | ss.6179| 819 | 88.6178 | 8.19 0.00 | 100.00 | o
004 | it | 8s.6393| 819 | 88.6395 | 8.19 0.00 | 100.00 | o
005 | sooncrs®®® | ss.8576| 8.19 | 88.8576 | 8.19 0.00 | 100.00 | o
006 | soverrars | 8s.s790| 817 | 88.5793 | 8.17 0. 00 100.00 | ©
007 | sooverriahl | 88.5013| 821 | 885015 | 8.2 0. 00 100.00 | o
008 | spcneraiir® | 88.8382| 8.20 | 88.8383 | 8.20 0. 00 100.00 | o
i. I‘ﬁf F:Ihis Sp“f:“i n;lszlnlikjonn] ly

iz Lk V-RA D-MRK R-2E F-RK 0-RikK. LRA. LA, RHE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i) 5 AR A 4 A et
No. Name of Test Items External short circuit
¥ = e
Haths MR Ao R Py E
Sample No. Sample Status ax. bBx crn;tc cmperature Other Event
ICYCHEA TR,
001 1CYC Fully charged 98.6 0
1CYC5E4s 7
002 1CYC Fully charged 98. 6 0
. ICYCHE A FE L E
003 ICYC Fully charged 58. 5 0
ICYCHEAFu L =
004 1CYC Fully charged 58.7 0
50CYCHEAFE L =
005 50CYC Fully charged 98.5 0
\ 50CYCHE A TR N
006 BOCYC Fully charged 58. 3 0
50CYC5E 478 B
007 50CYC Fully charged 98.2 0
50CYC5E 4 7R &
008 50CYC Fully charged 58. 1 0
blFE This space intentionally left

blank

HiE: DMK R-2RE F-RK -k, LAK. LA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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SRICI Testing Centre Test Report— Appendix 6 NO. 1118050218

8/11
i 6 AR B 4 it
No. Name of Test Items [mpact
PR Bz A MR @R G RE A
Sample No. Sample Status Mx. Exl{::‘n/'ctlc’l‘cmpcraturc Other Event
008 1{:‘/15\%%%50&31:} ty 113.6 0
10 lcvléj&;%'ﬁ?ot,%iii{i ty 119.1 0
il 1C\’ICCY5C{‘);OC%$? ity 121.4 0
012 1011(,5"\{3(0J Ocniff] i 120. 8 0
013 1040 S g 116.9 0

BLFZE This space “i:][::ltkimm”y left

Hix: D8R F-AK 0-RMk. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% ’ WRAA LA | A
No. Name of Test Items Overcharge
b5 MR 2 EIVEX 3
Sample No. Sample Status Other Event
p
1CYCSE A A HL
014 1CYC Fully charged g
. ICYCHEAT AR
015 1CYC Fully charged g
1CYCHE A 78 HY
016 1CYC Fully charged 0
ICYCHE4 78
017 ICYC Fully charged 0
50CYCSEA TR ER
018 50CYC Fully charged 0
50CYCHEAETE
019 50CYC Fully charged d
50CYCHEAS TR H
020 50CYC Fully charged o
; 50CYCIE4=FE
0z1 50CYC Fully charged @
u—l‘—ggrq This space intentionally left blank

i D-FRAK F—AL K O-FMBIR. FATK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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i3 3 WRTA LA | D
No. Name of Test Items Forced discharge
#&%% }Ff‘wuu:bli?!é —ﬁ-’fﬂﬂ%%
I fatie »
Sample No. Sample Status Other Event
1CYCHE 4= iR,
022 1CYC Fully discharged 0
] 1CYCHE AT HL
023 ICYC Fully discharged 0
. 1CYCHE AR HL
024 1CYC Fully discharged 0
_ 1CYCHE AT L
025 ICYC Fully discharged 0
1CYCHEATL
026 1CYC Fully discharged 0
1CYCHEAS T,
027 1CYC Fully discharged 0
ICYCSEA T
028 1CYC Fully diselpceed O
LCYCSEA T
029 1CYC Fully discharged 0
) 1CYCHE A Ha
030 IGYE Firlly dischargsd 0
) 1CYCHE AT
031 1CYC Fully discharged 0
) 50CYCHE AT
032 50CYC Fully discharged 0
57 50CYCHEAL IR
033 50CYC Fully discharged 0
50CYCHE AT HL
034 50CYC Fully discharged 0
035 50CYCHEATIH A
2 30CYC Fully discharged 0
036 50CYCHEARH
: 50CYC Fully discharged 0
. S0CYCHE A HL
037 50CYC Fully discharged 0
i 50CYCHEAS R HL
038 50CYC Fully discharged 0
; 50CYCHEASTH I
039 50CYC Fully discharged 0
S0CYCHEAS T HL
040 SOCYC Fully discharged 0
50CYCHE4sTH A
041 50CYC Fully discharged 0

&z D-fRAR F-RK 0-AfRk. TAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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